1/10 SPORT FWD TOURING CAI%

INSTRUCTION MANUAL

IXBRESS;

www.rc-xpress.com






Turnbuckie M3 x 39mm
XP-10I57

Turnbuckie M3 x 29mm
XP-10i56

i

Turnbuckie M3 x 18mm
XP-10i57

4.8mm Ball End 8mm Thread

XP-i0i50

4.8mm Ball End 6mm Thread
XP-10i49

4.8mm Ball End 5mm Thread
XP-10i48

I5mm
13mm
10mm

Low Profile Bail End Sel
XP-10254

=

Stabilizer Conneclor
XP-10326

VA

Hex Sel Screw M3 x 8mm
XP-40054

15mm ,:

For Rear Camber Link

For Steering I15mm

For Servo

For Swaybar

Hex Sel Screw M3 x 8mm

%

10mm %% O]m Stabilizer Connector

Turnbucklie M3 x 29mm

emmi_

For Front For Rear

Page |

XBERESS

www.rc-xpress.com



Bevel Gears 18T
XP-10009

Bevel Gears 10T
XP-10009

Gear Diff Cross Pin
XP-10009

—

XP-10288

Bearing i0 x 15 x 4mm
XP-40065

©

O-ring 5 x 2mm
XP-10i84

|

Pin 2 x 9.8mm
XP-40069

Spacer 5 x I5 x 0.4mm
XP-10i81

©

Spacer 3.6 x 9.5 x 0.2mm
XP-10i82

Fiat Head Screw M2.5 x I0mm
XP-40044

O-ring 25 x Imm
XP-10i183

Diff Gasket
XP- 10179

Steel Gear Diff Ouldrive Adapter

Composite Adjustment
Bali-Bearing Hub
XP-10107

Gear Differential Case
XP-ioo08

Gear Differential Cover
XP-10008

Diff Gasket

O-ring 25 x Imm

Pin 2 x 9.8mm

Steel Gear Diff Outdrive Adapler

Bevel Gears 10T

Spacer 3.6 x 9.5 x 0.2mm @

Gear Diff
Cross Pin

Nole The Direclion

Low Grip

300000cs}

High Grip
1.5g Diff Oil

I Million cst

Composile Adjustment Bail-Bearing Hub

Composite Adjustment Bali-Bearing Hub

==

Page 2

XERESS

www.rc-xpress.com



Composile Dual Servo Saver Arm
XP-10261

@ Bearing 5 x 8 x 2.5mm
XP-40061

Bearing 3 x 6 x 2.5mm
XP-40060

Round Head Screw M3 x 8mm
XP-40038

Bulton Head Screw M3 x 6mm
XP-40037

Option: XP-10i36

UJ
Composite Servo Mount
XP- 10261

Composile Servo Side Moun}
XP-10261

Servo Horn 23T for Sanwa, KO

Baltery Stopper
—/ XP-10i85

From Servo Link

©

% 4.8mm Ball End 6mm Thread

Bearing 3 x 6 x 2.5mm

27mm

From Sleering Link

")

Flal Head Screw M3 x I0mm

Battery Stopper

XP-10i63

Servo Horn 25T for Fulaba

XP-10i63

Servo Spacer
XP-10I36
Anlenna Holder
XP-10001

Flal Head Screw M3 x 10mm
XP-40049

Flal Head Screw M3 x 6mm
XP-40046

FRP Fioaling Servo Hoider 3.0mm
XP-10263 Optlion: XP-10i37

Round Head Screw

M3 x 8mm @

g

Round Head Screw M3 x 8mm

Flal Head Screw M3 x 6mm

FRP Fioaling Servo Hoider 3.0mm

Servo Spacer

No Electronics are included

Servo Horn
4.8mm Ball End 5mm Thread S

g Bulton Head Screw
M3 x 6mm

Bearing
5x8x2.5mm

=

Composile Dual Servo
Saver Arm
Composite Dual Servo

Saver Arm

Bearing 5 x 8 x 2.5mm

Fiat Head Screw M3 x 6mm

Fiat Head Screw M3 x 6mm § 2 Anlenna Holder

Fiat Head Screw

Fiat Head
Screw
M3 x 6mm

Servo Spacer

Page 3

IXBRESS

www.rc-xpress.com



20T Cenler Puiley
XP-i0i34

Center Pulley Caver
XP-10134

)

M5 E-Clip
XP-40058

)

Pin 2 x 9.8mm
XP-40069

[ [[o][ e ]

Steel Gearbox Shaft
XP-1043i1

Fiat Head Screw M3 x 8mm
XP-40048

Optional

Aluminum Front Bulkhead Left
XP-10423

Aluminum Front Bulkhead Right
XP-10424

Brass Lower Bulkhead Plale

XP-10432

M5 E-Clip

20T Cenler Pulley

8

% Fial Head Screw M3 x 8mm

Centler Pulley Cover

%Pin 2 x 9.8mm

FRP 2.5mm Boltom Chassis Plate
XP-10422

Optional: Graphite 2.25mm Botltom Chassis
Piate XP-10572

Page 4

XBERESS

www.rc-xpress.com



Compaosite Upper Bulkhead Sef
XP-10569

Bearing 5 x 10 x 4mm
XP-40064

Round Head Screw M3 x 8mm
XP-40038

Optional

Aluminum Front Upper Clamp Left
XP-10425

Aluminum Front Upper Clamp Right
XP-10426

Round Head Screw M3 x 8mm

[

Drive Bell Front 3 x I50mm
XP-10618

Bearing 5 x 10 x 4mm %

Round Head Screw M3 x 6mm

Round Head Screw M3 x 8mm

Round Head Screw M3 x 8mm

Default Setup

Round Head Screw M3 x 8mm

IXBERESS)

www.rc-xpress.com



Bag F , Screw

Round Head Screw M3 x 8mm
XP-40038

m XQ@15 Aluminum Cenler Pos}
XP-10259

i

Composite Lower Bulkhead
XP-10229

Flal Head Screw M3 x 8mm
XP-40048

Optional

Camberlink Mount Front
XP-i0i05

-

Separale Bulkhead Type A
XP-10588

T

Separale Bulkhead Type B
XP-10589

Separale Upper Bulkhead RR
XP-10590

Separale Upper Bulkhead RL
XP-10591

Round Head Screw
M3 x 8mm
Round Head Screw

Composile One Piece Upper Clamp Rear

XP-10230

g M3 x 8mm %

Composite One Piece Upper Clamp Rear

Flal Head Screw M3 x 8mm

XQ15 Aluminum Cenler Pos}

Fiat Head Screw M3 x 8mm %
% Flal Head Screw M3 x 8mm

IXERESS

www.rc-xpress.com

Page 6



Use either 0.5 or imm lo shift the roli cenler in 3

Diagonal Offset

=

\

N

< diagonal direction from

Eccentric Bushing Sel

XP-10i27

®@

the center.

Alu Lower 2-Piece Suspension Holder XP-10i23

Horizonlal Offsel

Jeuoydp

Choice of either 0.5 or i mm offsel from center

Flal Head Screw M3 x 6mm

Button Head Screw M3 x 6mm

Alu Steering Post

Flal Head Screw M3 x 6mm

Bag G and Screw Bag

Alu Sleering Post For Dual Servo

Saver IL.5mm XP-10494

= ]

W
w

Compaosite Lower 2-Piece Suspension Holder

FL,FR,RL,RR XP-10260

E
E
w
x
m
S
g
~
v
he]
8
=
&
w

XP-40046

XP-40037

Oplional

Alu Lower 2-Piece Suspension Holder

XP-10i23

Eccentric Bushing Sel

XP-

10i27

Page 7




Bulton Head Screw M3 x 6mm
XP-40037

Flat Head Screw M3 x 6mm
XP-40046

H:”:ﬂ Chassis Sliffener Post
XP-10617

o0 o

O
O

FRP 2.0mm Top Deck
XP-10631

o0 o

* Button Head Screw M3 x 4mm

Bulton Head Screw M3 x 4mm
XP-40036

. o Upper Deck Stiffener
O| XP-10566

Bulton Head Screw M3 x 6mm

Z24

éxl‘ 6 (‘®

Button Head Screw M3 x 6mm

&
W

ot
7\

A7)

LU

-/(\\'\,’e:
7 R
(7

=Z
s

Flal Head Screw M3 x 6mm

Page 8

IXBRESS

www.rc-xpress.com



Composile Steering Block
Right XP- 10109

Piale Left

Composile Steering Biock
Left XP- 10109

Composile Steering
Block Piale Right
XP-i0i09

)

Composile Steering

<>

Block Plale Left e >
XP-10i09 y/
Composite Wheel Hub
Composile Wheel Hub

XP-10262

5 x 7 x 0.3mm Spacer
XP-401i8

Driveshaft Pratector Blade

@ XP-i0i28
# @

XQ -5 Sleel Universal Shaft

Composile Steering Block

Bearing 5 x 10 x 4mm

\ Pin 2 x 9.8mm

, @.@I’ Driveshaft Protector Blade
Nig)
@ Bearing 5 x 10 x 4mm
XP-40064
Pin 2 x 9.8mm
C— )  xp-qoos8 XQI-S Steel Universal Shaft
i Round Head Screw M3 x 8mm
e XP-40038

Composile Steering Block Right i

XP-10244
Oplional
Bz Cap Head Screw M 1.6 x 4mm
XP-10i29
. . Hard Compoaosile

Hard Compasile Steering .

Block Right Steering
Alu Wheel Hub Red XP-10247 Block Piale Right
XP-10i29 XP-10247

Round Head Screw M3 x 8mm

]

Driveshaft Protector Biade

Jan)

XQ -5 Steel Universal Shaft

7N ' 5 x 7 x 0.3mm Shim
&)
2 Bearing 5 x 10 x 4mm

Composile Steering Block Left

g Round Head Screw M3 x 8mm

Composile Steering Block
Piate Right

Bearing 5 x 10 x 4mm

=

' Composile Wheel Hub
Pin 2 x 9.8mm

Hard Compaosile

Steering
Hard Compoaosile Steering Block Plale Left
Block Left XP-10247
XP-10247
39.3mm Spring Sleel Double Joint Universal Shaft 2pcs
XP-10334
IXBRESS
Page 9 WWW.rc-Xpress.com



XP-10603

— Composile C Hub 4 Degree L
(Strang)
XP-10604

Compoaosile C Hub 4 Degree R
(Strang)

XP-10604

Optional XP-10598

ﬂ )

Suspension Pivol Pin 3 x 42mm
XP-10i139

I B

3mm Outer Suspension Pin w/ Groove
XP-10602

(i
Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M4 x I0mm
XP-40056
W

Hex Sel Screw M3 x I0mm
XP-40055

Optlional XP-10597 (Strong Hard)

(@€

g

Sel Screw M3 x 3mm

Hex Sel Screw M4 x I0mm

Hex Sel Screw
M4 x I0mm

Hex Sel Screw M3 x 10mm

3mm Outer Suspension w/ Groove

1 3mm

Front Composile Suspension Arm |

(Strang)

Suspension Pivol Pin 3 x 42mm

Hex Sel Screw M3 x I0mm

3mm Flal Spol Suspension
C Hub Upright Pivol Pin

Suspension Pivol Pin 3 x 42mm

Composite C Hub 4 Degree L (Strong)

€

Sel Screw M3 x 3mm

IXERESS)

www.rc-xpress.com



17mm

% 4.8mm Ball End 8mm Thread

King Pin Collar

From Front Camber Link

L
T oA 5%
V7

King Pin

IR
\

17mm

/

From Front Camber Link

4.8mm Ball End 8mm Thread

King Pin Collar

King Pin Collar
XP-10i64

O [

[

King Pin
XP-10i64

Page II



Bag O, H and Screw Bag

FF

) |

(@

Composite Suspension Mounl - FF
XP-10260

©

il

3 x 6 x Imm Composile Spacer
XP-i0261

O
Qo
O

& —= N

Aluminum Molor Mounk
XP-10427

Spur Gear Adaplor

XP-10567
Bulton Head Screw M3 x 6mm
XP-40037

(Il Sel Screw M3 x 3mm

‘ XP-40052

— Pin 2 x 9.8mm
XP-40069

Flal Head Screw M3 x 6mm
XP-40046

Optional

oo call ]

O——ad®)

Alu Fronl Lower I-Piece Suspension Holder FF
XP-10114

Crrrn

Eccentric Bushing Sel

Diagonal Offsel

il Use either 0.5 or Imm lo shift the
roll center in a diagonal direction
from the center.

Eccentric Bushing Sel @\\

Horizonla! Offsel N
. o Q
Chaice of either 0.5 or Imm Alu Front Lower I-Piece

offset from cenfer Suspension Holder — FF

Optional

Default Setup

Composite Shim
3x6x Imm

{\\'Q =

© -' : 3
1%

Composile Suspension Mount - FF
Flat Head Screw M3 x 6mm

XP-10i27

-

Bulton Head Screw

High Composite Spur
XP-40082

Bulton Head Screw M3 x 6mm

Flal Head Screw M3 x 8mm
Fiat Head Screw M3 x 6mm

Gear 64P 96T

)

IXBRESS)

Page I2

www.rc-xpress.com



Bag I, Bearing and Screw ‘

/0D
&

1

Bearing 5 x 10 x 4mm
XP-40064

Composile Wheel Hub
XP-10262

Pin 2 x 9.8mm
XP-40069

ﬂ )

Suspension Pivol Pin 3 x 42mm
XP-10i39

Rear Axle
XP-10576

Composile Rear Upright (Strong)
XP-10605

1 Sel Screw M3 x 3mm
XP-40052

I I

3mm Ouler Suspension Pin w/ Groove
XP-i0602

Compaosile Suspension Rear (Strong)
XP-10606

Optional

Cap Head Screw M 1.6 x 4mm
XP-10129

]

Alu Wheel Hub Red
XP-10i29

Bearing
5 x 10 x 4mm

Composile Rear Upright

(Strang)

14mm

6mm

Bearing
5 x 10 x 4mm

Composite Wheel Hub

Hex Sel Screw M4 x I0mm

Hex Set Screw M4 x10mm =

Composile Suspension
Arm Rear (Strong)

Suspension Pivol Pin 3 x 42mm

Sel Screw M3 x 3mm

3mm Outer Suspension Pin

w/ Groove

Sel Screw M3 x 3mm

Page 13

XBERESS

www.rc-xpress.com



L AT DE) o\
/uoo (0] 0 B : , % @b / ¢

R N )

‘\l\ _

Q““wo

| As\\s e,
| m o |
,,,,,,, . @n\\, A 0 @

1N T
SNy

Alu Front Lower I-Piece
Suspension Holder - FF
J
=]
O

)

é\/ A«N

Q,_ge

Use either 0.5 or imm o shift the
roll center in a diagonal direclion
Flal Head Screw M3 x 6mm

from the cenler.
Choice of either 0.5 or Imm

Horizonlal Offset
offsel from center

Diagonal Offsel

e

)

7

il il

) Y
Defaull Selup

Composile Suspension Mounlt - RR

www.rc-xpress.com

Page 14

RR

9

Optional
\\
Alu Rear Lower I-Piece Suspension holder

o )

Bag G, I and Screw Bag

10i24

Eccentric Bushing Sel

XP-10i27

Wijlo

XP-

Composile Suspension Mounlt - RR

XP-10260

Ol

Flal Head Screw M3 x 6mm
Composite Shim 3 x 6 ximm

XP-40046

(@




M3 x 3mm Sel Screw

Cap Hex Screw 2x5mm

Stabilizer Collar

3
°
2
[
£
B
c
S
§
~
S
n
2

Stabilizer Collar

€ M3 x 3mm Sel Screw
M3 x 3mm Sel Screw

www.rc-xpress.com

IXERESS

Page I5

2
[
U
5 b3
3 3
H £ S
E S
5 3 o
=] & ™ 8
M J’l_ x B Ye
wn m n
E E ; s n
Q E %) ,\. ) \ N
0 " ~— 74 BN T \ X
W x ; ~=7 e
< = ) £ /ﬂ‘/(l.
- E V AL
) n : Il
m X3 ¥
3
3 s 2
n e m =
° Q. (Y]
=] [0 ]
tn § 3 u - o
- T
m M
g i g = S
W) T
&\ o g
u o
v ] - M [ : > 1L
M m ] ﬁ nﬂc ” [ V\ D |
o (3 n =~ ] E
_ = € 3 & o y n s
w - N < m 5 IS \
Z = < = 3 3 & u =
> o @, @ w b o E " \
S8 3 0 8 8 15 ¥
%S 3 5 3 < * &)
fg fg B0]E @a w a
< X < X | ) wn s g 0 @ 0




T

i (AR

A

|

Composite Shock Body

Alu Shock Body
Option Part XP-10057

Alu Upper Shock Cap
XP-10256

Alu Spring Tension Adjus}
Nut XP-10258

Alu Lower Shack Cap
XP-10257

Shock Top Connecler
XP-100i5

2 Hole Piston
XP-100I16

Shock Lower Connecler
XP-100I5

Shaft Cover
@ XP-100I6
Shaft Spacer
XP-100i6

\ v Shock Shaft
I T XP- 10050

Shock Absorber Membrane

== Xxp-100si

Silicone O Ring For Spring
Adjust Nut XP-i0051

@ U Shock O-Ring
XP-10051

@ H E-Clip 2.5mm
XP-40057

g
‘mﬁia,m.‘.“dl‘mw
Y

Alu Spring Tension Adjust Nut
Shock Shaft

Shock Lower Conneclor

Qd ) 2 Hole Piston

/® 7 u Spring Tension Adjust Nut
Shock 0-Ring

Shaft Spacer

Shaft Cover

Cycle The Shack Shaft in a Upwards
And Downwards Malion To Bring
The Air Bubbles Ontop Of The
Shaock Piston.

Install the shock
bladder slowly on
an angle as shown.

P

Page 16

IXBERESS)

www.rc-xpress.com



= .
EXELLTE;

% /7/C5 17 Rear Shocks Installation

Pivol Ball 4.8 mm
XP-10045

Touring Spring 01.4 - Blue
XP-10363
Body Height Adjuster Support
XP- 10001

Body Clip
XP-10055

Flat Head Screw M3 x 8mm
XP-40048

Bulton Head Screw M3 x 6mm
XP-40037

%% KOOOOOOOOOOB
g

Rear Body Post
XP- 10001

FRP 3.0mm Rear Shock Tower
XP- 10571 Oplional XP-10574

Spring Relainer

Default Setup

Body Clip

=] Button Head Screw
M3 x 6mm

Body Height Adjuster Support

(8o

CoCC000CCC e 00 O

"

Neossss55555553

Page 17

XERESS

www.rc-xpress.com



10430 Optional XP-10573

FRP 4mm Front Shock Tower

XP-

_ BuHton Head Screw M3 x 20mm

Fiat Head Screw M3 x 8mm

) 4 \ /

- | Composile Lipo Baltery Backslop

E
E
o
£ >
& i 9
x 3
m g g
S a n
y @ [S o
n =] o T
o Y > B
n & Q H g
£ m S E
B 9 z s
T 5 g -
~ ] m
LY 2 s
-q- d w
Q 5 ]
Q x -
m "]
- wn
0 S & °
& T ;
=N\ ) w
BN < [ra
) )
S )
Q ]
0 £ £ &
=) R~ E - E
[~ (]
c i E 2o/ Jpoovocoococoococo o s E
n m E ] 3 5]
o = @ x S x
> m -~ m
[ = m s 8 s
w o S . = & =
; g8 3 s I = 5
J a g g = un S n
- U U = [~
=) 2 R nEW =~ R E B
4] T8 ? RES = ¥n §R S
@ s g & ga8g = f2 3R =8
ET - XY = 8% €2 ..DIW
S ] _IaWP £ Sao Sd Sa
u w @ =X @ X I % @

IXERESS)

www.rc-xpress.com

Page I8




Perpendicuiar Baltery

Placement

S
L]
> -~
o S
S
E
H ]
u
; g
wn
T [
£ 2
-~ Q
3 S
I w wn
[ ¥
=
-~ amy ) © o
c ) Y g
o = T
m o o o o o ° (e
w o o o w@o o o o
1] °© o©o ©6
— ° CXeXJ
P o[ o I3 o o o o ©® o O o O &0
0o
= : o 0] | o e
o o o o O 00O o o ©O
k o o o o ,0 o ®)
l-a o o Q
m N
— )
) & «
— o
2 §
U u
bs g
c g
k3
u 3
=3 .
7 §
o 2
]
o LN ' S
n
- = * =
o o o OMO o OO
S o o o o o0 o o o >
000} g ©0
olo] o T © o o o ® 55 s o &|[o]
3 R oﬂo©o o @ @m
_ x o o o o o g0 © o ©
m T 1N o o o o 4,0 o ° @
2 ﬁ ) I >
~ =] 3 0
”W MM & )
R )
£8 O O) 88
.WM.. "o
% @x

www.rc-xpress.com

IXBRESS

Page 19




XP-10428

OOOOOOOOOOOOOOOOC%

=

Front Bumper Sef

Fiat Head Screw
M3 x 8mm
XP-40048

Round Head Screw
M3 x 8mm
XP-40038

WALETA

Round Head Screw
N M3 x I2mm
XP-40040

Bumper Body Pos}
XP- 10561

Foam Bumper
XP-10429

Body Height Adjuster
Support
XP- 10001

Body Clip
XP- 10055

Body Height Adjuster Support

Bumper Plate
(-

Foam Bumper
@) /

= <
@ Body Clip

/A
2] 0000000@00000@

Foam Bumper

Bumper Body Post

aaaooocoooaaaaao@

oaaaaaaooooooaaac@

[ 30mm Cooling Fan Nol Included 1

%?
O
¢]
O
O
O
O

1O |

Eﬂg@:l:l
O
O
O
o
O
O
O
O

Lower Bumpet Plale % Round Head Screw
Flal Head Screw M3 x 8mm M3 x I2mm

Fial Head Screw M3 x 8mm N )=

roge 20 XBRESS;

www.rc-xpress.com



Hex Screw Flal Head FM3x I2mm

R’
o
5
S
&

=
=y
D
S
m
n
<
g
E
=
(14
N
m

E
E
nu
2
[rs
)
]
T
b~
L)
T
g
&
>
u
I

XP-40050

Page 2i




Lock Nut 7mm

I Tires Not included 1

I Receiver Not Inciuded 1

[ ESC Not Included 1
Lock Nut 7mm

I Tires Not Included |

www.rc-xpress.com

IXERESS,

Page 22

I Baltery Not Included ]~ _~

Screw Bag

m
7“
-
S
Nm
x
c-
3%




m Parls List

FT1S Original Parts FT1S Option Parts
N'\:?ndbe;r Product Name N'\L/jl?ndheelr Product Name
XP-10005 Battery Mount Set XP-10105 Front Camberlink Mount 2pcs
XP-10008 Gear Differential Case and Cover XP-10111 Aluminum Dual Servo Saver Arm 2pcs
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10113 Aluminum Steering Plate For Dual Servo Saver 4mm
XP-10011 Gear Differential Repair Parts XP-10114 Aluminum FF Lower 1 Piece Suspension Mount
XP-10015 Damper Plastic Parts Set XP-10115 Aluminum One Piece Lower Bulkhead
XP-10016 Damper Part Relacement Set XP-10119 Aluminum Shim 3x5.5x1.0mm Red 20pcs
XP-10022 Gear Differential Set XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10123 Aluminum 2 Piece Suspension Mount 2pcs
XP-10109 Composite Steering Block Pair XP-10124 Aluminum RR Lower one Piece Suspension Mount
XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10125 Aluminum Gear Diff Outdrive Adapter 2pcs
XP-10229 Composite Lower Bulkhead 2pcs XP-10127 Eccentric Bushing Set
XP-10230 Front and Rear Composite One Piece Upper Clamp XP-10129 Aluminum 5mm Wheel Hub Red 2pcs
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10130 Aluminum Rear One Piece Upper Clamp
XP-10237 4.8mm Ball End Emm Thread 4pcs XP-10136 Aluminum Servo Mount
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10141 Aluminum Low Profile Shock Set 2pcs
XP-10239 4.8mm Ball End 10mm Thread 4pcs XP-10142 Aluminum Shock Body 2pcs
XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs XP-10143 Shock Shaft 2pcs
XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs XP-10191 Aluminum Rf One Piece Suspension Mount
XP-10244 Steel Universal Shaft 2pcs XP-10192 Aluminum Adjustable Battery Stoppers
xp-10251 4.8mm Flat Type Ball End 15mm 4pcs XP-10194 Aluminum FR One Piece Suspension Mount
XP-10252 4.8mm Flat Type Ball End 13mm 2pcs XP-10195 On-power Control System
XP-10253 4.8mm Flat Type Ball End 10mm 4pcs XP-10196 Brass RF One Piece Suspension Mount
XP-10254 4.8mm Low Profile Ball End Set XP-10197 Brass FR One Piece Suspension Mount
XP-10255 Camber Stiffener Link Ball End XP-10198 Brass 2 Piece Suspension Mount
XP-10256 Aluminum Upper Shock Cap 2pcs XP-10199 Brass FF 1 Piece Suspension Mount
XP-10257 Aluminum Lower Shock Cap 2pcs XP-10200 Brass RR 1 Piece Suspension Mount
XP-10260 Composite Suspension Mount Set XP-10220 Camberlink Stiffener set
XP-10261 Composite Steering Set XP-10222 Graphite Option Steering Knuckle Plate 2pcs
XP-10262 Compaosite Wheel Hub Set 4pcs XP-10224 Aluminum 5mm Ackermann Steering Plate For Dual Servo Saver
XP-10263 Floating Servo Holder XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10422 FRP 2.5mm Bottom Chassis Plate XP-10266 Hard Composite On-power Control System Suspension Arm 2pcs
XP-10428 Front Bumper Set XP-10267 On-power Control System O Deg Aluminum C-hub 2pcs
XP-10429 Foam Bumper XP-10268 On-power Control System 3mm Graphite Knuckle Plate 2pcs
XP-10430 FBP 4mm Front Shock Tower XP-10269 On-power Control System Ball Stud Set
XP-10431 Steel Gearbox Shaft XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10561 Bumper Body Post (Foam Bumer LIGHT) XP-10423 Aluminum Front Bulkhead Left
XP-10565 Composite Suspension Parts Set (Hard Strong) XP-10424 Aluminum Front Bulkhead Right
XP-10567 Spur Gear Adaptor XP-10425 Aluminum Front Upper Clamp Left
XP-10568 Composite Lower Bulkhead XP-10426 Aluminum Front Upper Clamp Right
XP-10569 Composite Upper Bulkhead Set XP-10427 Aluminum Motor Mount
XP-10570 Aluminium Front Shock Tower Spacer XP-10432 Brass Lower Bulkhead Plate
XP-10571 FRP 3mm Rear Shock Tower XP-10566 Upper Deck Stiffener
XP-10576 Rear Wheel Axle XP-10572 Graphite 2.25mm Bottom Chassis Plate
XP-10602 3mm Outer Suspension pin w/ Groove 4pcs XP-10573 Graphite 4mm Front Shock Tower
XP-10603 Front And Rear Composite Suspension Arm [Strong] XP-10574 Graphite 3.5mm Rear Shock Tower
XP-10604 Composite C Hub 4 Degree L/R [Strong] XP-10575 Keviar Drive Belt Front 3 x 150mm
XP-10605 Composite Rear Upright 2 PCS [Strong) XP-10577 Short Shock Composite Shock Parts
XP-10606 Composite Suspension Parts Set (Strong) XP-10578 Aluminum Short Shock Cap 2pcs
XP-10607 0 Ring For Spring Adjust Nut 4pcs [ Short Shock] XP-10579 Aluminum Lower Short Shock Cap 2pcs
XP-10610 XQ31 XA1S Double Joint Universal Shaft Bone XP-10580 Aluminum Short Shock Adjustable Nut 2pcs
XP-10611 XQ31 XA1S Double Joint Universal Shaft Axle XP-10581 Aluminum Short Shock Body 2pcs
XP-10612 XQ1 XQA1S Double Joint Universal Shaft Case XP-10582 Short Shock Shaft 2pcs
XP-10613 XQ1 XQ1S Double Joint Universal Shaft Coupling Pins XP-10587 Short Shock Set 2PCS
XP-10617 Chassis Stiffener Post XP-10588 Separate Bulkhead Type A
XP-10618 Drive Belt Front 3 x 150mm XP-10583 Separate Bulkhead Type B
XP-10631 FRP 2.0mm Top Deck XP-10590 Separate Upper Bulkhead RR
XP-10591 Separate Upper Bulkhead RL
XP-105392 Graphite 2mm TopDeck
XP-10597 Front And Rear Composite Suspension Arm [Strong Hard)
XP-105398 Composite C Hub 4 Degree L/R [Strong Hard)
XP-105399 Compaosite Rear Upright 2 PCS [Strong Hard)
XP-10600 Silicone Gear Differential X-BING 5x2mm 4pcs
XP-10601 Shock XRING 4pcs

Page 23




8k | 6h

9k | Lk | 8F

Sk | 90 | L'k | 8h

Eh | b’k | Sh | 90 | L'k

2k | Ep | b’k | S | 9 | L'h

I'b | 2k | 2k | E | B’k | §F | 9b

Ok | Ok | I'k | 2F | E0 | 'k | §F | 9°b

8€ |6€E |0k | I'k |2k | ER | EF | b’k | 9°b

L'E | 8E | 6E | Ok |0k | I'h |2k | EF | b’k | 50

9'€ | LE| 8E | 8E | 6E |0k | I'h |[2h | ER | b'h | §'F

§€ | 9°€ | L'E | LE | 8E | 6E | Ok | Ok | Ik |2k | E | bF

h'E | € | S€ | 9 | L'E | BE | 8E | 6€E (O0bk | I'h |2k | ER | PP

EE€ | h'E| E | §E | 9E | L'E| LE | 8E | 6E |0k |0k | I'h | 2k | EDR

¢€ | EE | hE | hE | SE | §E | 9E | LE| BE | BE | 6E |0k | Ik |2k | EFR

1'E | 2°E | EE | EE | bE | 'E | §E | 9E | 9°E | L'E | 8BE | 6E |0k | IR | Ik |2Fk

I'E€ | I'E | 2°E | 2€ | EE | EE | h'E | € | §E | 9E | L'E | 8E | 8E |6E |0k | I'h | 2F

0E |0E | I'E| I'E | 2E |28 | EE | bE| h'E| §E | 9°E | 9E | L'E| 8E | 6E |0k | I'h | 2h

6'2 | 62 |0E |0FE | I'E | 2E | 2E | €€ | £EE | hE | §°E | € | 9°E | L'E | 8E | 8BE | 6°E | Ok | IR

82 | 62 | 62 |0 |0E | I'E| I'E | 2E | 2€E | EE | hE | PE | SE| 9E | 9E | LE| 8E | 6E |0k | Ik

L2 |82 |82 |62 |62 |0E |[0FE | I'E|I'E|2E | EE | EE | hE | S§E | 5| 9E | LE|8E | 8E | 6E |0k

L2 | L2 |82 |82 |62 |62 | 62 |0FE | I'E| I'E | 2E | 2¢E | EE | hE | bFE | 5E|[9FE | 9E | LE| 8E | 6E | OF

92 |92 | L2 | L2 |82 |82 |62 | b2 |0 | 0F | I'E | I'E|2& | E£E | E¢E | hE| 5E | 5| 9FE [LE| 8BE | 8E | 6

§¢ |92 |92 | L2 | L2 | L2 |82 |82 |62 |62F|0FE|0E | |'E|2E|2E | EE | EE| hE| SE | 9E [|9E | LE| BE| 6E

99 59 r9 £9 a9 19 o9 65 85 LS 95 55 kS £S a5 15 0s (14 8h Lk 9k (14 44 (174

vould

(1011 oj 188 Jean inds-y3jidp9) |1d 3jn1ax3 ssaidx

Page 24

0S| 15|25 | b5 | 55|95 | 85 |09 ] 18] €9 |69 |49 | 0] 2. 8] 4|08 | h8| L8] 6] 56 |001|501|011] 011
o 6b | I'S | 25 | €5 | 55 | 95 | 59 | 65 | 69 | €9 | 59 | 249 |69 | IZ | bi | ZLZ |08 | €8 |98 |06 | k6 | 66 |hOI 601
- 6h | 05| IS | €5 | b'S | 55 | b9 | 65 | 89 | 29 | b9 | 99 | 89 | I'L | €L | 9Z | 67 | 28 | 98 |68 | £6 | 86 801
n 8h | 05| IS |25 | hS | S5 | k9 | 85|89 | 29| »a |99 |89 | 0| &L |5 |82|18|s8]| 88| a6 701
L 8h | 6h |05 | 25 | £6 | bs | £9 | 85 | .9 | 19 | £9 | 69| .9 |69 | 2L |5 |4.]| 18| b8]| 88 a01
(W 8h | 6b |05 | IS | €5 | bs | 29| 45| 49|09 |29 | b3 | 29|69 | 1Z|bi | L | 08| c8 S01
o Lh | 8h | 6h | IS5 | 25| €5 | 29 |95 |99 | 09|29 | b9 | 99|89 ]| 1| €| 89|61 bO1
= Lk | 8F |6k |05 |25 | €6 | 19|95 | 59 | 65| 19| &9 |59 | .9 |0 |2L|s¢ £01
n 9% | Lk | 8k |05 | IS | 25| 19| 65| 59 | 65| 19| €9 |59 ]|¢.9]|69]|ac 201
(2% 9k | Lk | 8k | 6b | IS | 25 |09 |55 | k9 | 85 | 09 | 29| b9 | 99 | 69 101
Sk | 9% | 8k | 6b |05 | I'S |66 | b5 | £€9 | 85 | 65 | 19 | €9 | 99 001 @
m Sk |9k | b | 8h |05 | IS |65 | b5 | €9 | 45 |65 | 19| €9 66 v
Y bk | Sk | Lbh | 8h |6 | 06 | 85 | €5 | 29 | 95 | 85 | 09 86 g
o] bk | Sk | 9k | b |6 | 0G| 85 | €5 | 19| 95 | 85 .6
€h | bk | 9b | Lb | B | 6 | LS | 25 | 19| 55§ 96
€k | bk | Sk | 9 | 8b | 65 | 95 | 25 | 09 56
€h | b | Sh | 9 | Lb | 8 | 95 | IS b6
2k | €k | kb | 5h | Lbh | 8 | 5§ €6
2k | €k | kb | 5b | 9b | LB 26
'k | 2k | € | b'h | 95 6
I'b | 2b | Eb | bR 06
[ 0b | I'bh | 2k 68
% or | Ik 88
2b | Ib | OF | 6 | BE | LE | 9 | G€ | hE | €€ | @€ | I€ | Oc | 62 | 82 | 42 | 92 | s2 | v2 | €2 | 22 | 12 | 02 | 61
vould

(10} 1 oj 188 Jean Jnds-y3jidp9) |14 3jn1ax3 ssaidx




Driver Track Surface Track Temperture
Dale Track Traclion Result Air Temperture
Track Country Best Lap Humidity Remark
Optional On-Power Conlrol System
Spacer mm O g7 Spacer  mm
CEZ = ) 2472
1 Spacer mm Spacer mm
Sway Bar mm %
pl
52 50 4.8 4.6 44 42 & ‘ i
imn T 1 1 —
C PIXPRESSE D)
Spacer mm
C-Hub Hex Offsel mm mm Hex Offset mm
LM [IH Camber Camber u
Sleering Block . . Rear Hub . . Steering Block
Ride Height mm mm Ride Height mm
OmH 7 Om[H OmOH
Suspension Arm DownStop mm mm Suspension Arm DownStop mm Suspension Arm
Om[JH Sway Bar mm mm M [JH Sway Bar mm Dm LA
Front i ——— . . Rear Toe In
- Spacer Floaling Slteerin
Toe Out Front Tire Additive Arena [ | ? i - 9 . ? . ooor Tire Addilive Arenal_|
]| Bump Steering [C]Non-Floating Steering Rear Tir n
Lower Arm \ O Spacer mm Lower Arm
Spacer mm Spacer
L]
° 1 N Sy =1
2 Shock Tower Spacer =
u Wheeibase Spacer
© Weight g
10 Il g = — RF mm
W O o
Spacer RR mm Weight
Wheelbase © cjoO© P
Spacer
FF mm oell1@pD o C v
FR mm - S @ @ o T @
Suspension Moun} Selup Optional
FF
& D 881 18s
= g
1T [ Aluminium I [] Aluminium [_] Spilt
[] 0.5 [] Brass [ 0.5 Brass [] 5aild
RF
=
@ D (B
- O
O 1 [ Aluminium [ 1 [ Aluminium [] Spilt
[] 0.5 [] Brass [ 0.5[] Brass [] 5aiid s sis|
Damper Selup Front | Rear Transmission Selup
Front Rear
Spring Servo Tires
oil Gear Diff Gear Diff
) Esc Additive
Rebound oil oil
Pist Motor Body
iston .
Weight g Weight g
Length Spur P/ T Rear Wing
Foam Insert [ ] Foam Insert  [] Paosition Position
HoleinCap [ HoleinCap [ Pinon  ps T FOR




S

1/10 SPORT FWD TOURING CAR

IXERESS

WWW.rc-Xpress.com

B0 E==1

©©
©©
©O©

©
©©

©0©

°o©® ©

© © © Q0

OXCOROXORCXORCRCLO)]

©©

©©




	FT1S Manual_A0_OL
	FT1S Manual_A1.1_OL
	FT1S Manual_A1_OL
	FT1S Manual_A2_OL
	FT1S Manual_A3_OL
	FT1S Manual_A4_OL
	FT1S Manual_A5_OL
	FT1S Manual_A6_OL
	FT1S Manual_A7_OL
	FT1S Manual_A8_OL
	FT1S Manual_A9_OL
	FT1S Manual_B10_OL
	FT1S Manual_B11_OL
	FT1S Manual_B12_OL
	FT1S Manual_B13_OL
	FT1S Manual_B14_OL
	FT1S Manual_B15_OL
	FT1S Manual_B16_OL
	FT1S Manual_B17_OL
	FT1S Manual_B18_OL
	FT1S Manual_B19_OL
	FT1S Manual_C20_OL
	FT1S Manual_C21_OL
	FT1S Manual_C22_OL
	FT1S Manual_C23_OL
	FT1S Manual_C24_OL
	FT1S Manual_C25_OL
	FT1S Manual_C26_OL

